@arming
surtaces
NORTON ardbognd

SAINT-GOBAIN

clipper

CG 450 UNO

SPARE PART LIST
LISTE DE PIECES DE RECHANGE
ERSATZTEILLISTE

SAINT-GOBAIN




[
VERS. 2024.03.11 W g/[ppgf CG 450 UNO_SPL_V1

SAINT-GOBAIN

| ENGLISH |
TYPE:

S = Spare part

W = Wear part

NA = Not Available

The kits of spare parts contain all screws and bolts and the components referring itself to it.

Screws and bolts is component of standard assembly, which you can easily find at all the retailers of standard compo-
nents of assembly.

All the components of standard assembly are of a quality grade 8.8.

We recommend not to use a quality grade lower than 8.8 for all the standard components of assembly.

The parts of replacements Norton CLIPPER must always be used.

Wear parts life will vary based on usage and maintenance of the machine or part. Wear parts will need to be
maintained and replaced as needed. No warranty is applied to wear parts.

The components NA (Not Available) are not available in spare part.

| FRANCAIS

TYPE :

S = Piéce de rechange
W = Piéce d’usure

NA = Non disponible

Les kits de pieces détachées contiennent toute la visserie et les composants s’y rapportant.

La visserie est un composant d’assemblage standard, que vous pouvez facilement trouver chez tous les détaillants de
composants d’assemblage standards.

Tous les composants d’assemblage standard sont d’une classe de qualité 8.8.

Nous recommandons de ne pas utiliser une classe de qualité inférieure a 8.8 pour tous les composants d’assemblage
standards.

Pour les piéces non standard, les pieces de remplacement doivent impérativement provenir de Norton CLIPPER.

La durée de vie des piéces d'usure varie en fonction de I'utilisation et de la maintenance de la machine ou de la piéce.
Les pieces d'usure devront étre entretenues et remplacées au besoin. Aucune garantie n'est appliquée aux piéces
d'usure.

Les composants NA (Not Available) ne sont pas disponibles en piéce de rechange.

| DEUTSCH

TYP:

S = Ersatzteile

W = Verschleil3teile
NA = nicht verfligbare

Die definierten Ersatzteil-Set’s beinhalten alle Ersatzteile wie Komponenten, Schrauben, Muttern etc.

Norm- bzw. Standardteile wie Schrauben, Muttern etc. kdnnen bei offiziellen Schrauben- sowie Komponentenhéandler
bezogen werden.

Alle Norm- bzw. Standardteile wie Schrauben, Muttern etc. entsprechen der Qualitats- bzw. Festigungsklasse 8.8.
Wir empfehlen, keine Norm- bzw. Standardteile wie Schrauben, Muttern etc. unter der Qualitats- bzw.
Festigungsklasse 8.8 einzusetzen.

Es dirfen nur gepriifte Norton CLIPPER-Ersatzteile eingesetzt werden.

Die Lebensdauer der Verschleil3teile hangt von der Verwendung und Wartung der Maschine oder des Teils ab.
Verschleil3teile miissen gewartet und bei Bedarf ersetzt werden. Fir Verschleil3teile wird keine Garantie ibernommen.
Ersatzteile sowie Komponenten mit dem Vermerk NA (NA=nicht verfugbar) sind nicht verfugbar.



VERS. 2024.03.11

W g/ipﬁg,. CG 450 UNO_SPL_V1

SAINT-GOBAIN

CG 450 UNO

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE
1 | FRAME CG CHASSIS CG GESTELL CG 1 | 310603507 | s
BRAS DE
2 | CONTROLARMCG | BRASDE STEUERARM CG 1 | 310603508 | s
3 PLANETEN-

4 | PLANETARY CG 450 | PLANETAIRE CG 450 | EANETEN L | s1060ms2 | s
UNO UNO N
PLANETARY CARTER PLANETEN-

4 | HOUSING CG 450 PLANETAIRE CG 450 | GETRIEBEGEHAUSE | 1 | 310603451 | S
UNO UNO CG 450 UNO

5 | ENGINE CG MOTEUR CG MOTOR CG 1 | 310603512
PROTECTIVE SKIRT | JUPE DE

6 | oo o POTION GG SCHUTZROCK CG 1 | 310603447
ELECTRICAL COFFRET ELEKTRISCHES

! CABINET CG ELECTRIQUE CG GEHAUSE CG . EYlstEsy s
TOOL HOLDER 2200 | PORTE-OUTILS @200 | WERKZEUGHALTER

8 | o o oo o 3 | 310603504 | s
ELECTRICAL HALTERUNG FUR

9 | CABINET BRACKET Efgg%';ggg '(::';RET ELEKTRISCHES 1 | 310603509 | s
CG GEHAUSE CG

TUYAU
10 | SUCTIONHOSECG | [VAM | oo | SAUGSCHLAUCHCG | 1 | 310603517 | S




VERS. 2024.03.11

M 0ll.ppg,. CG 450 UNO_SPL_V1

SAINT-GOBAIN

Frame / Chassis / Gestell

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG QTY REF TYPE

1 FRAME CG CADRE CG GESTELL CG 1 310603500 S

2 WHEEL @300 CG ROUE @300 CG RAD @300 CG 2 310602790 S
@17

3 g(]; CIRCIP UNI 7435 gleRCIP @17 UNI 7435 SICHERUNGSRING 4 310602878 s
UNI 7435 CG

4 STOP CG BUTEE CG ANSCHLAG CG 2 310603448

5 SCREW M6X10 UNI VIS M6X10 UNI 5391 | SCHRAUBE M6X10 4 310603787

5391 CG

CG

UNI 5391 CG




VERS. 2024.03.11

M 0ll.ppg,. CG 450 UNO_SPL_V1

SAINT-GOBAIN

Control arm / Bras de commande / Steuerarm

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE

1 | SHORT HANDLE CG | MANCHE COURT CG | KURZER GRIFF CG 1 | 310603505
DEAD MAN'S POIGNEE HOMME- | TOTER-MANN-GRIFF

2 | HANDLE CG MORT CG CG - | chuezaey
VACUUM HOSE SUPPORT DE TUYAU | SAUGROHR-

3 | SUPPORT CG DASPIRATION CG | HALTERUNG CG o | sloEbzeer g S
SUPPORT FOR HALTERUNG FUR

4 | DEADMANS ARM | SUPPORT BRAS TOTE-MANN-ARM 1 | 310603501 | s
o HOMME-MORT CG | 12




VERS. 2024.03.11

SAINT-GOBAIN

CG 450 UNO_SPL_V1

Deadman handle / Poignée homme-mort / Totmanngriff

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE
DEAD MAN'S COQUE DE POIGNEE | TOTMANN-
1 | HANDLE SHELL CG | HOMME-MORT CG | GRIFFGEHAUSE cg | 2 | 310602731 | S
METAL
RENFORT METALL-
2 gg'NFORCEMENT METALLIQUE CG VERSTARKUNG CG Lo slieiesb &
LEVIER DE
3 E'GGHT STARTLEVER | et i ABRAGE EEXRHTTEERBEL o 1 | 310602733 | S
DROITE CG
LEVIER DE
4 (L:EGFT STARTLEVER | b1 ARRAGE ;T:ngEBEL o 1 | 310602734 | S
GAUCHE CG
LEVIER DE ENTRIE
5 | RELEASE LEVER CG g(E;VERROUILLAGE N HEBEL e | 1 | 310602732 | s
SWITCH SUPPORT | SUPPORT SCHALTER-
6 |cc INTERRUPTEUR CG | HALTERUNG CG L] sleezes |
BOUCHON LATERAL | SEITLICHER
7 | SIDEPLUG CG oo el 1 | 310602746
8 | SWITCH CG INTERRUPTEUR CG | SCHALTER CG 1 | 310602727
CABLE BASE BLOCK | BLOC DE BASE DE | KABELBASISBLOCK
9 |ca Aol e o 1 | 310602765 | S
11 | NUT M4 DIN 985 CG (E:EROU e B i ?;"(L;’TTER M4DIN985 | 1 | 310602885 | S
SCREW M4X25 UNI SCHRAUBE M4X25
12 | oY VIS M4X25 UNI 5931 | SEHnAY 1 | 310602899 | S
13 | CABLE TIE CG ATTACHE CABLE CG | KABELBINDER CG 1 | 310602766 | S
SCREW 4X20 UNI VIS 4X20 UNI 9709 | SCHRAUBE 4X20 UNI
141 9700 ca CG 9709 CG 20| STOGD2BS8T NS
15 | BUTTON CG BOUTON CG TASTE CG 1 | 310602772 | S
16 | PLUG CG BOUCHON CG STOPFEN CG 1 | 310602773 | S
18 | AXIS @6 L=55 CG AXE @6 L=55 CG ACHSE @6 L=55 CG 3 | 310602730 | S
19 | CABLE BLOCK CG | BLOC CABLE CG KABELBLOCK CG 1 | 310602771 | S
RESSORT
20 | SWITCHSPRING CG | RESSORT | SCHALTFEDER CG 1 | 310602774 | S
RESSORT DE
21 |LEVERSPRINGCG | TEooORT] HEBEL FEDER CG 2 | 310602775 | S
55 | INDICATORLIGHT | VOYANT LUMINEUX | , o o T | s10002788 | s

CG

CG




[
VERS. 2024.03.11 W gllppg,' CG 450 UNO_SPL_V1
SAINT-GOBAIN

Planetary / Planétaire / Planetengetriebe




VERS. 2024.03.11

L2

SAINT-GOBAIN

CG 450 UNO_SPL_V1

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE
DOPPEL-
1 gSXETLE'GFLANGED ggﬁ)FEEC%OUBLE GEFLANSCHTE 1 | 310603453 | S
WELLE CG
SCREW M8X12 UNI | VIS M8X12 UNI 5931 | SCHRAUBE M8X12
2 |5931CG CG UNI 5931 CG § slEtRE
SHAFT EXTENSION | EXTENSION WELLEN-
3 |co D'ARBRE CG VERLANGERUNG CcG | L | 810603454 | 'S
DISC FOR SHAFT CG | DISQUE POUR SCHEIBE FUR
4| 450 UNO ARBRE CG 450 UNO | WELLE CG 450 UNO | 1+ | 310603473
5 | PINION CG PIGNON CG ZAHNRAD CG 1 | 310603455
6 E':BREADED PLATE | b AQUE FILETEE CG | GEWINDESTUCKCG | 2 | 310603499
LOWER DISC CG 450 | DISQUE INFERIEUR | UNTERE SCHEIBE
7 | uno CG 450 UNO CG 450 UNO L] slakergy | s
8 | MOTOR FLANGE CG CB:E'DE LIE WOTEUR g"gTORENFLANSCH 1 | 310603457 | S
9 | V-RING V130 A CG i%NAT ggR'QUE V' | O-RING V130 A CG 1 | 310603443 | S
10 | SPACER cG ENTRETOISE CG é'éSTANDSHA"TER 1 | 310603458 | S
11 | SPACER CG ENTRETOISE CG éEéSTANDSHALTER 3 | 310603459 | s
DISC FOR SCHEIBE FUR
12 | PLANETARY BLOCK | RISQUE POURBLOC | o\ "\ \eTENBLOCK 1 | 310603460 | S
PLANETAIRE CG
CG CG
SHEET METAL »
CARTERENTOLE | BLECHKASTEN CG
13 Uggsme CG 450 e NG oo NG, 1 | 310603456 | S
14 | HEAD SUPPORT CG gLéPPORT DETETE | «oPFSTUTZE CG 2 | 310603497 | S
FRONT SUPPORT VORDERE
15 | oo SUPPORT AVANT CG | /arment 1 | 310603461 | S
SCREW M8X16 UNI | VIS M8X16 UNI 5933 | SCHRAUBE M8X16
16 | 5933 CG UNI 5933 CG B sllEtRaE s
o115
17 giulfgfgép %F;?&mls I SICHERUNGSRING 1 | 310603735 | S
UNI7437 CG
@75
18 2(735 CIRCIP UNI 7435 ggzcm G5 UNI 7435 | S0 0 Lomie L | si0603734 | s
UNI 7435 CG
235
19 ggs CIRCIP UNI 7435 ggcm @35 UNI 7435 | 200 0\ conie » | s10603733 |
UNI 7435 CG
KEY 6X6X32 CLAVETTE 6X6X32 | KEIL 6X6X32
20| UNIBBO4-A CG UNIBB04-A CG UNIBB04-A CG 2 swbebmer =
220
)1 géo CIRCIP UNI 7435 ggcm @20 UNI 7435 | 220 1 o 1 | 310602880 | s
UNI 7435 CG
SCREW M8X60 UNI | VIS M8X60 UNI 5737 | SCHRAUBE M8X60
22 | 5737CG CG UNI 5737 CG 5| STO603TR28 NS
WASHER M8 DIN RONDELLE M8 DIN | SCHEIBE M8 DIN
23 16340 CG 6340 CG 6340 CG 6| STO603T80N S
WASHER M6 UNI RONDELLE M6 UNI | SCHEIBE M6 UNI
24 1 6592 CG 6592 CG 6592 CG o | 310602593
25 | INDEXER CG INDEXEUR CG INDEXIERER CG 3 | 310603506




[
VERS. 2024.03.11 W gllppg,' CG 450 UNO_SPL_V1
SAINT-GOBAIN

Planetary / Planétaire / Planetengetriebe




VERS. 2024.03.11

SAINT-GOBAIN

CG 450 UNO_SPL_V1

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE

SATELLITE ENSEMBLE SATELLITEN-

26 | ASSEMBLY CG SATELLITE CG BAUGRUPPE CG S 5106028618 S
SCREW M10X25 UNI_| VIS M10X25 UNI 5933 | SCHRAUBE M10X25

27 | 5933 CG cG UNI 5933 CG b SHEERRS e

ECROU M10 DIN 985 | MUTTER M10 DIN

28 | NUT M10DIN 985 CG | &3 S 4 | 310603782 | S
BEARING 6007 2RS1 | ROULEMENT 6007 | LAGER 6007 2RS1

29 | (35-62-14) CG JRS1 (35-62-14) CG | (35-62-14) CG 2| shesteRey | S

SCHMIERNIPPEL

GREASER TSD M6 | GRAISSEUR TSD M6

30 |SREASER TS Nl I:séo M6 UNI7663-A 1 | 310603510 | s
BEARING 6015 RS1 | ROULEMENT 6015

31 | (75-115-20) CG 450 | RS1 (75-115-20) ﬁfgg) ?:Oeli?o%l%_ 2 | 310603441 | s
UNO CGA450UNO

5, | SCREW M12X65 UNI | VIS M12X65 UNI 5737 Sﬁ'ﬂ?%g%%'\ils%x“’ » | s10603785 | s
5737 CG 450 UNO CG 450 UNO UNG
WASHER M12 UNI RONDELLE M12 UNI | SCHEIBE M12 UNI

33 | 6592 CG 6592 CG 6592 CG 2 | 310603778 | S

34 | NUT M8 DIN 985 CG (E:EROU SR DI i L\:"(L;’TTER M8DIN98S | 5 | 310602888 | s
SCREW M5X15 UNI | VIS M5X15 UNI 5931 | SCHRAUBE M5X15

35 | 5931 CG cG UNI 5931 CG 12 | 310608786 | S
WASHER M5 UNI RONDELLE M5 UNI | SCHEIBE M5 UNI

36 11751 cG 1751 CG 1751 CG 12 | 310608779 | S
SCREW MBX10 UNI | VIS MBX10 UNI 5391 | SCHRAUBE M6X10

37 15301 CG CG UNI 5391 CG 2 | 810603787 | S

, PLANETEN-
39 E'éAL\'s'%TSEg Loty é%' 'ZEOPGQNOETA'RES GETRIEBEGELENK 3 | 310603462 | s
CG 450 UNO

SCREW M8X20 UNI | VIS M8X20 UNI 5931 | SCHRAUBE M8X20

40 1 5931 CcG CG UNI 5931 CG 2| el
WASHER M8 UNI RONDELLE M8 UNI | SCHEIBE M8 UNI

41 117518 CG 1751 B CG 1751 B CG B CHECC IR

42 | NUT M5 DIN982 CG (E:EROU e D g"gTTER M5DIN982 | 15 | 310603776 | s
SPACER 32X8.2X5 | ENTRETOISE ABSTANDSHALTER

® | ce 32X8,2X5 CG 32X8,2X5 CG 8 | 310603463 | S
SCREW MBX18 UNI | VIS MBX18 UNI 5931 | SCHRAUBE M6X18

46 | 5931 CG cG UNI 5931 CG ° | 310603789 | S

47 | SCREW M10X35 UNI | VIS M10X35 UNI 5031 aﬁlﬁggg%el\%%x% s | 310603783 | s
5931 CG 450 UNO CG 450 UNO UNG

48 | SPACER CG ENTRETOISE CG éEéSTANDSHALTER 3 | 310603503 | S
NUT M8X35 UNI 5535 | ECROU M8X35 UNI | MUTTER M8X35 UNI

a9 | N2 e ) 11 | 310603731 | s

10



(&)
VERS. 2024.03.11 M gllpﬂg,' CG 450 UNO_SPL_V1
SAINT-GOBAIN

Satellite assembly / Ensemble satellite /
Satellitenbaugruppe

11



VERS. 2024.03.11

SAINT-GOBAIN

CG 450 UNO_SPL_V1

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE

. | SATELLITE SHAFT | ARBRE SATELLITE | SATELLITENWELLE L | 310603489 | s
cG cG CG

2 | BEARING 30205 CG EgULEMENT 30205 || AGER 30205 CG 2 | 310603438 | S

3 | SKF IR 25X30X17 CG | SKF IR 25X30X17 CG | SKF IR 25X30X17 CG | 1 | 310603511
SATELLITE M=2 Z=90 | SATELLITE M=2 Z=90 | SATELLIT M=2 Z=90

a | o oa 1 | 310603468

735
: ggs CIRCIP UNI 7435 ggcm o3suNi743s |2 e L | s1os03733 | s
UNI 7435 CG

6 | CUPCG COUPE CG BECHER CG 1 | 310603470
CUP WITH COUPE AVEC BECHER MIT

7| ADJUSTMENT CG REGLAGE CG EINSTELLUNG CG 8 810605471
STEEL PLUG DIN 908 | BOUCHON EN ACIER | STAHLSTOPFEN DIN

8 | M18X1.5 CG DIN 908 M18X15 CG | 908 M18X1,5 CG 1 | S10608442 S

9 | MOBILE SLIDER CG ggRSEUR MOBILE | 5 EITSCHLITTENCG | 1 | 310603472 | S
WASHER 18X25X0.2 | RONDELLE SCHEIBE 18X25X0.2

10 1 ¢ce 18X25X0.2 CG CG 1 | 910603513 | S
WASHER 18X25X05 | RONDELLE SCHEIBE 18X25X05

1 lce 18X25X0,5 CG CG 1 | 310603515 | S

1, | WASHER 18X25X1 | RONDELLE 18X25X1 | SCHEIBE 18X25X1 > | s10009516 | s
CG cG CG
WASHER 18X25X0.3 | RONDELLE SCHEIBE 18X25X0.3

B lce 18X25X0,3 CG CG 1 | 310603514 | S
OIL SEALWITHLIP | JOINT DHUILE AVEC | OLDICHTUNG MIT

14| 30x45%8 CG LEVRE 30X45X8 CG | LIPPE 30X45X8 CG 1 | 310603439 | S
KEY 8X7X18 UNI6604 | CLAVETTE 8X7X18 | KEIL 8X7X18 UNI6604

15 1 acc UNIB604 - A CG _ACG 2 | 310602889 | S
GREASER TSD M6 | GRAISSEUR TSD M6 | FETTPRESSE TSD

16 | UNI7663-A CG UNI7663-A CG M6 UNI7663-A CG Z | cllateate s
WASHER M6 UNI RONDELLE M6 UNI | SCHEIBE M6 UNI

17| 6592 cG 6592 CG 6592 CG 8 | 310602893 | S
SCREW M6X14 UNI | VIS M6X14 UNI 5931 | SCHRAUBE M6X14

18 | 5031 cG cG UNI 5931 CG 8 | 310603788 | S

12



VERS. 2024.03.11

SAINT-GOBAIN

Planetary housing / Carter planétaire /
Planetengetriebegehause

M 0Il.ppg,' CG 450 UNO_SPL_V1

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE

PLANETARY CARTER -

1 | HOUSING CG 450 PLANETAIRE CG 450 | PEANETENGEHAUSE |y | 516603445 | s

CG 450 UNO
UNO UNO
COUVERCLE )

HOUSING COVER GEHAUSEDECKEL

2 | HOUSING S SQISTER CG 450 e o0 R 1 | 310603446 | S
SCREW M6X10 UNI | VIS M6X10 UNI 5391 | SCHRAUBE M6X10

3 | 5391CG CG UNI 5391 CG 2| cwDelEEEr 5

13



VERS. 2024.03.11

Tool holder @200 / Porte-outils @200 / Werkzeughalter

M g/,.pﬁgl. CG 450 UNO_SPL_V1

SAINT-GOBAIN

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG | QTY REF TYPE
TOOL HOLDER , WERKZEUGFLANSCH
I BRIDE DOUTILCG | i 1 | 310603464 | s
FLEXIBLE JOINT 140 | JOINT FLEXIBLE 140 | FLEXIBLES GELENK
R o o oG 1 | 310603465 | s
PLAQUE
. |coupNGPLATE | PHAQUE | KUPPLUNGSPLATTE | | oo | o
CG e CG
, | TOOL HOLDER @200 | PORTE OUTIL @200 ‘éVZEO%KhﬁIETU,&‘:é,\LIER 1 | 310803040 | s
WITH MAGNET CG | AVEC AIMANT CG 22
5 | UPPER RING CG e OBERER RING CG 1 | 310603467 | s
SUPERIEURE CG
SCREW M6X20 UNI | VIS M6X20 UNI 5933 | SCHRAUBE M6X20
6 | s5033¢CG cG UNI 5933 CG 0NN STUG0STSZRN NS
7 | NUT M6 DIN 985 CG CE;EROU e BIYEES g"gTTER MEDIN98S | & | 310603720 | S
SCREW MBX16 UNI | VIS MB6X16 UNI 5931 | SCHRAUBE M6X16
8 | 5931 INOX CG INOX CG UNI 5931 INOX CG SO (B S1060280088 BS

14



VERS. 2024.03.11

SAINT-GOBAIN

Tool holder @200 QA/Ready with magnet / Porte outil
200 QA/Ready avec aimant / Werkzeughalter @200
QA/Ready mit magnet

M 0Il.ppg,. CG 450 UNO_SPL_V1

POS. DESCRIPTION DESCRIPTION BESCHREIBUNG QTY REF TYPE
TOOL HOLDER @200 | PORTE OUTIL @200 WERKZEUGHALTER
1 CG cG @200 CG 1 310603450 S
2 MAGNET @ 12 CG AIMANT @12 CG MAGNET @12 CG 3 310602787 S

15



VERS. 2024.03.11

SAINT-GOBAIN ABRASIVES
INDUSTRIEWEG 21

9420 ERPE-MERE

BELGIUM

TEL: +32(0) 2 267 21 00

SAINT-GOBAIN ABRASIVES, S.R.O.
POCERNICKA 272/96, MALESICE
108 00 PRAHA 10

CZECH REPUBLIC

TEL: +420 255719 326

FAX: +420 255719 321

SAINT-GOBAIN ABRASIVES A/S
DYBENDALSVANGET 2,
DK-2630 TAASTRUP
DENMARK

TEL: +45 4675 5244

PO BOX 643706

FORTUNE TOWER OFFICE 2106
JLT BLOCK C

(NEXT TO METRO STATION)
JUMEIRA LAKE TOWER, DUBAI
UNITED ARAB EMIRATES

TEL: +9714 431 5154

FAX: +9714 431 5434

SAINT-GOBAIN ABRASIFS

RUE DE ’AMBASSADEUR - B.P.8
78 702 CONFLANS CEDEX
FRANCE

TEL: +33 (0)1 34 90 40 00

FAX: +33(0)139198956

SAINT-GOBAIN ABRASIVES GMBH
BIRKENSTRASSE 45-49

D-50389 WESSELING

GERMANY

TEL: +49 (0) 2236 703-0

FAX: +49 (0) 2236 703-730

SAINT-GOBAIN ABRASIVES KFT.
1225 BUDAPEST

BANYALEG U. 60/B.

HUNGARY

TEL: +361 3712250

FAX: +3613712255

SAINT-GOBAIN

Saint-Gobain Abrasifs

190 Rue J.F. Kennedy

L-4930 Bascharage

Grand Duche de Luxembourg
Tel: +33183717792

Fax: +3525016 33

no. vert (France) 0800 906 903

m

SAINT-GOBAIN

SAINT-GOBAIN ABRASIVIS.P.A
VIA PER CESANO BOSCONE 4
1-20094 CORSICO MILANO
ITALY

TEL: +39 0244 851

FAX: +3902 4478 266

SAINT-GOBAIN ABRASIVES S.A.
190 RUE J.F. KENNEDY

L-4930 BASCHARAGE

GRAND DUCHE DE LUXEMBOURG
TEL: +352504011

FAX: +33183717792

NO. VERT (FRANCE): 0800 906 903

SAINT-GOBAIN ABRASIFS, S.A.
2 ALLEE DES FIGUIERS

AIN SEBAA - CASABLANCA
MOROCCO

TEL: +212522 6657 31

FAX: +212522350965

SAINT-GOBAIN ABRASIVES BV
GROENLOSEWEG 28

7151 HW EIBERGEN

P.O.BOX 10

7150 AA EIBERGEN

THE NETHERLANDS

TEL: +31 545 466466

FAX: +31 545 474605

SAINT-GOBAIN ABRASIVES AS
KARIHAUGVEIEN, 89

0186 OSLO

NORWAY

TEL: +47 63 87 06 00

FAX: +47 63 87 06 01

SAINT-GOBAIN HPM POLSKA SP.Z O.0.

UL. NORTON 1, 62-600 KOLO
62-600 KOLO

POLAND

TEL: +48 632617 100

FAX: +48 6327 20401

SAINT-GOBAIN ABRASIVOS, L. DA
ZONA INDUSTRIAL DA
I-SECTOR VIIL, NO. 122
APARTADO 6050

4476 - 908 MAIA

PORTUGAL

TEL: +351 229 437 940

FAX: +351229 437 949

www.nortonabrasives.com/fr-fr

g/l.ppg,' CG 450 UNO_SPL_V1

SAINT-GOBAIN GLASS

BUSINESS UNIT ABRASIVI

PUNCT DE LUCRU : LOC.VETIS, JUD.
SATU MARE 447355

STR. CAREIULUI 11

PARC INDUSTRIAL RENOVATIO
ROMANIA

TEL: +40 261 839 709

FAX: +40 261839710

SG HPM RUS

58, F. ENGELS STR.
STROENIE 2

105082 MOSCOW
RUSSIA

TEL: +74 955 408 355
FAX: +74959 373 224

SAINT-GOBAIN
ABRASIVES (PTY) LTD
2 MONTEER ROAD
ISANDO 1600
P.0.BOX 67

SOUTH AFRICA

TEL: +27 11 961 2000
FAX: +27 11961 2184/5

SAINT-GOBAIN ABRASIVOS, S.A.
CTRA. DE GUIPUZCOA, KM. 7,5
E-31195 BERRIOPLANO (NAVARRA)
SPAIN

TEL: +34 948 306 000

FAX: +34 948 306 042

SAINT GOBAIN ABRASIVES AB
GARDSFOGDEVAGEN 18A

168 66 BROMMA « SVERIGE
SWEDEN

TEL: +46 8 580 881 00

FAX: +46 8580 881 30

SAINT-GOBAIN INOVATIF MALZEMELER

VE ASINDIRICI SAN. TIC. AS.

ALTAYCESME MAH. CAMLI SOK. NO:21

ESAS OFISPARK KAT:9 34843
MALTEPE, ISTANBUL « TURKEY
TEL: 0090-216-217 12 50

FAX: 0090-216-442 40 74

SAINT-GOBAIN ABRASIVES LTD.

UNICORN HOUSE UNIT 1, AMISON CLOSE

REDHILL BUSINESS PARK
STAFFORD ST161WB
UNITED KINGDOM

TEL: +44 1785279 553
FAX: +44 1785213 487



